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November 3, 2014 
 
 
 
 
Testing was performed in accordance with: 
 
ASCE 19-96, 3.2.2., which requires fittings to develop an ultimate 
strength of at least 110% of the specified nominal cable strength. 
 
 

Work Order No.: 137036 Lot No.: 137036 Date: 8/27/14 

BRACE-GRIP® DE 
CAT NO. 

STRAND 
SIZE (in.) 

STRAND 
MBS 

(lbs.) 

MAXIMUM 
LOAD 

(lbs.) 

% 
MBS 

FAILURE MODE AT 
MAX. LOAD 

BRG-2580 1/4" EHS 
G.S. 

6,650 

7,449 112.0 

Strand failed 
midspan; no 
slip. NOTE: 
Sample was 
loaded at 3,325 
lbf/sec in 
error. 

7,327 110.2 
Strand failed 
midspan; no 
slip. 

                  
AVERAGE 7,388 111.1       

 
 
 Regards, 

    

  Scott L. Sanderson 
  Corporate Quality Assurance Engineer 
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cc: File 94 
 J. Reilly 
       


